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SISO A/S
MILEPARKEN 11, 2740 SKOVLUNDE, DENMARK

The following sample(s) was / were submitted and identified on behalf of the client as: 

Sample Description 

Sample Receiving Date 

Test Performing Date 

Test(s) Requested 

Slide Durability Test 

Summary: 

DRAWER SLIDE ME4950

 Oct.12, 2016 

Oct.12, 2016 to Oct.20, 2016 

Test Result Summary 

Result{s) 

PASS 

1. For further details, please refer to the following page(s).

Signed for and on behalf of 
Shunde Branch 
SGS-CSTC Co., Ud. 

Bill Wang 
Approved signatory 

- ---
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Unless otherwlso agreod in writlng, th1s documenl is ,ssued by the Company subject lo 1ts General Cond1tlons of Service prm1ed 
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Attention is drawn to the limltatlon of liability, indemnification an urts 1ct1on 1ssues e ane t ere,n. ny ho er o t1ffs0ocument 1s 
advlsed that Information contained hereon renects the Company's tindings at the time of its intervention only and wlthrn the limits or 
Cllent's instruclion.s, lf any. The Company's sole respons lbllity is to ils Cllønt and this document does not e,conerate parties to a 
transactlon from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced 
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resulls shown in thls test roport roter only to the sample(s) tested and such sampte(s) are retained for 30 days only. 
A11eot 11 To c.hec• lhv aut tnll" 1 o")t I I\':\ l"I 

•4- or , 11 CM )O<- 110c _ g 
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Member ol the SGS Group (SGS SA) 



Test Report 

Test Conducted: 

No.: SDHL 16100210FT 

TESTS AND RESUL TS 

Slide durability test as per client's requirements 

General Test Condition: 

Date: Oct.20, 2016 Page 2 of 3 

The tollowing test program was conducted in a laboratory environment maintained at 15°C to 25°C and 50%±5 
RH. The sample was individually tested atter conditioning in the test environment tor at least 24 hours prior to 
conducting the test. 
The complete detailed procedures may be found in the referenced specification and are only summarized herein. 
Unless otherwise specified, the tests are carried out in the following arder on the same sample. 

No. of Sample: 
1 Pair (Sample 1 ). For more sample information and pictures, please refer to the following page. 

Test and Requlrements Test Results 

Slide Durability Test 

Mount the slides to the testing drawer. 
Put masses of total 70 kg averagely in the drawer to a cycling machine which can lead the 

PASS 
drawer to a cycling machine which can lead the drawer mave back and forth. 
A cycle consists of fully opening and then fully closing the drawer. The number of test cycle 
is 50000 and the frequency is 10 times per minute. 
No anv damaae or maltunction on the slides shall be observed atter test. 

Remark: 
1. The total load 70 kg and cyclic number 50000 were specified by client;
2. The dimension of testing drawer is 560 mm(L) by 530 mm(W) by 120 mm(H);
3. For the sample information and pictures, please refer to the following page;

Unless otherwise agreed in writlng, thls document Is issued by thø Company sub1ect to its General Conditions of Service pnnted 
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Attention is drawn to the !imitation of liabil1ty, indemnification an uns 1ctton ssues e me t ere n. ny o er orffiis(focument 1s 

advised that Information eontained hereon reflects the Company's findings at the time of 1ts intervention only and w1th1n the limits or 

������.l;�
t

f�oc!
0

�:e,�i���· :irrh;i��i���:·:nd0�btt::�.���
1b

���a�
5

.�� ���nC,
1

���1��"3o��
i

;:it��T��s
t 

3�;:m"e
0
�t e:ø°n"n�t�

e

e �:�;��ut�e� 
except In full, wlthout prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or 

appearance of this document is unlawful and offenders mey be prosecuted lo the fullest extent of the law Unless otherw1se stated tht 
results shown in lhls lesl report refer only lo lhe sample(s) lesled and such sample(s) are relølned for 30 days only 
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SAMPLE INFORMATION AND PICTURES 

Weight: 1044.5 g 

Overall Dimensions: 550 mm in length 

Other Dimensions: 

Sample as Received 

**"End of Report*** 

View2 

Unless otherwise agreed in writing, thls document Is 1ssued by lhe Company sublect to its General Conditions of Service pnnled 
overleaf, avallable on request or accesslble at htlri:J/www.S.Q.!.&O_m/en/Terms-and-Condltionsi.asP._x and, for electronic formal documents 
subject to Terms and Conditions for Electronic ocumenis at tiiio:7/www.59s.com/en/Terms-anO-Conditlons/Terms-c-DQcum�nt.as9x 
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results shown In thls test report reter only to the semple(s) tested and such sample(s) are retalned tor 30 days only. 
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